

Figure A: Timeline of significant events for case 1 including information of medications and dosages

Date	09/11/20	10/11/20	11/11/20	12/11/20	13/11/20	14/11/20	15/11/20	16/11/20	17/11/20	18/11/20	19/11/20	20/11/20	21/11/20	22/11/20	23/11/20	24/11/20	25/11/20	26/11/20	27/11/20
No of days in PICU	Day 1	Day 2	Day 3	Day 4	Day 5	Day 6	Day 7	Day 8	Day 9	Day 10	Day 11	Day 12	Day 13	Day 14	Day 15	Day 16	Day 17	Day 18	Day 19
Treatment and Investigations																			
SARS-COV2-RNA PCR Screen	Positive		Positive					Positive			Positive	Positive				Negative			
Extended Respiratory Viruses PCR Screen	Negative		Negative					Negative			Negative	Negative				Negative			
Cefotaxime (50mg/kg every 8 hours) for 7/10 days followed by Cefuroxime (25mg/kg every 8 hours) for 3/10 days																			
Amoxicillin (30mg/kg every 8 hours)																			
Gentamicin (5mg/kg every 24 hours)																			
Aciclovir (20mg/kg 8 hours)																			
Remdesivir (2.5mg/kg loading followed 24 hours after by 1.25mg/kg once daily for total 5 days)																			
Ganciclovir (5mg/kg 12 hourly)																			
Steroids (Methylprednisolone 30mg/kg once daily; hydrocortisone 0.5mg/kg once daily)																			
Mechanical ventilation																			
ECHOcardiogram																			
CT Head																			
MRI Head																			

*D
i
s
c
h
a
r
g
e
d*